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Parts Breakdown HM1202C

Fig # Part ID Part Name Quantity

Products with multiple versions are listed in subsiding order with the newest version on top not indented

 1 286250-3 TOOL HOLDER CAP, HM1202C  1
 2 417577-2 TOOL HOLDER COVER, HM1202C  1

 416933-3  TOOL HOLDER COVER, HM1202C-T1

 3 233217-2 COMPRESSION SPRING 51, HR5001C  1
 4 231984-3 RING SPRING 25, HR5001C  1
 5 961232-3 RETAINING RING WR-45, HR5001C  1
 6 267735-8 CUP WASHER 45, HR5001C  1
 7 323767-6 PIN 8, HM1202C  1
 8 323773-1 CHUCK RING, HR5001C  1
 8 324185-1 CHUCK RING, HM1202C  1

 324108-9  CHUCK RING

 9 232180-6 LEAD SPRING 41, HR5001C  1
 10 233218-0 COMPRESSION SPRING 55, HR5001C  1
 11 324131-4 STEEL BALL GUIDE, HM1202C  1

 323876-1  STEEL BALL GUIDE, HM1202C-T1

 12 233909-3 RING SPRING 33, HM1202C  1
 231988-5  RING SPRING 34, HM1242C

 13 267760-9 WASHER 37, HM1202C  1
 267197-0  FLAT WASHER 37, HM1242C

 14 416934-1 CHANGE RING, HM1202C  1
 15 231989-3 RING SPRING 46, HM1202C  1
 16 416938-3 HOUSING COVER, HM1202C  1
 17 265439-6 HEX BOLT M8X150, HM1100C  1
 18 417003-1 SIDE HANDLE, HM1214C & HM1203C  1
 19 252640-2 WING NUT M8, HM1214C & HM1203C  1
 20 951166-8 SPRING PIN 5-24, HR5210C  1
 21 417002-3 SIDE HANDLE CAM, HM1214C & HM1203C  1
 22 318505-9 SIDE HANDLE BASE 82A, HM1202C  1

 317223-6  SIDE HANDLE BASE 82A, HM1202C

 23 318506-7 SIDE HANDLE BASE 82B, HM1202C  1
 317224-4  SIDE HANDLE BASE 82B, HM1202C

 24 417002-3 SIDE HANDLE CAM, HM1214C & HM1203C  1
 25 213670-8 O RING 58, HM1202C  1
 26 310087-7 BARREL, HM1202C  1
 27 216011-7 STEEL BALL 5.6, LXDT08  4
 28 922451-6 H.S.H. BOLT M8X30, JS3200  4
 29 213720-9 O RING 67, HR2400  1
 30 213510-0 O RING 36, BO4556  1

 213508-7  O RING 38, HM0810B

 31 262095-3 URETHANE RING 41, HM1202C  1
 262083-0  URETHANE RING 43, HM1202C

 32 324109-7 TOOL HOLDER, HM1202C  1
 323878-7  TOOL HOLDER, HM1202C-T1

 33 322908-1 ROLLER 8, HM1100C  2
 34 213431-6 FLUORIDE RING 28, HR5001C  2
 35 213394-6 O RING 23, HR5001C  2
 36 324132-2 IMPACT BOLT, HM1202C  1

 323908-4  IMPACT BOLT, HM1242C

 37 323909-2 IMPACT BOLT GUIDE, HM1202C  1
 38 421691-8 RUBBER RING 25, HM1202C  1
 39 323875-3 COLLARED SLEEVE 24, HM1202C  1
 40 417600-3 GUIDE RING, HM1242C  1

 416927-8  GUIDE RING, HM1202C-T1

 41 344998-4 FLAT WASHER 49, HM1202C  1
 344790-8  FLAT WASHER 49, HM1202C-T1

 42 331608-2 CYLINDER LINER 44, HM1202C  1
 331554-9  CYLINDER LINER 44, HM1202C-T1

 43 416928-6 SLIDE SLEEVE 49, HM1202C  1
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 44 257224-1 RING 49, HM1202C  1
 45 213508-7 O RING 38, HM0810B  1
 46 233246-5 COMPRESSION SPRING 50, HM1202C  1
 47 416935-9 CRANK CAP, HM1202C  1
 48 213806-9 O RING 90, HM1500  1
 49 323910-7 STRIKER, HM1202C  1
 50 213485-3 O RING 34, HM1202C  1
 52 213523-1 O RING 36, HM1202C  1
 53 257693-6 SLEEVE 9, HM1202C  1
 54 416929-4 PISTON, HM1202C  1
 55 416930-9 ROD, HM1202C  1
 56 323877-9 CRANK SHAFT, HM1202C  1
 57 211327-5 BALL BEARING 63604LLU, HR5000  1
 58 212113-7 N. BEARING 1212, LS1440  1
 59 318102-1 CRANK HOUSING, HM1202C  1

 317225-2  CRANK HOUSING, HM1202C

 60 416940-6 CONTROLLER COVER, HM1202C  1
 61 415692-6 STOPPER, HM1100C  1
 62 421507-7 HANDLE, HM1100C  1
 63 922361-7 H.S.H. BOLT M6X40, HM1303B  2
 64 922353-6 H. S. H. BOLT M6X30,HR5001C  2
 66 416932-5 ACRYLIC PIN 5, HM1202C  2
 67 416931-7 SWITCH LEVER, HM1202C  1
 68 211238-4 BALL BEARING 6202LLU, HR4500C  1

 211228-7  BALL BEARING 6202DDW, HM1303B

 211235-0  BALL BEARING 6202DDW, HM1202C-T1

 69 213273-8 OIL SEAL 17, HM1202C  1
 70 516801-1 ARMATURE ASS'Y 115V, HM1202C  1
 71 681642-5 INSULATION WASHER, LS1016L  1
 72 211088-7 BALL BEARING 6000DDW, 9005B  1
 73 416936-7 BAFFLE PLATE, HM1202C  1
 74 266095-5 TAPPING SCREW 5X55, KP0810  2
 75 526091-8 FIELD ASS'Y 115V, HM1202C  1
 76 158581-9 MOTOR HOUSING CPLT., HM1202C  1

 151795-9  MOTOR HOUSING CPL., HM1202C

 77 851765-5 NAME PLATE, HM1202C  1
 78 263002-9 RUBBER PIN 4, 5007MG  1
 79 819064-1 MAKITA MARK, 5402NA  2
 80 651481-7 SWITCH STE215K, HM1202C  1
 81 631274-8 CONTROLLER, HR5001C  1
 82 CB155 CARBON BRUSH SET, 194987-7  1

 194987-7  CARBON BRUSH SET, 194987-7

 181048-2  CARBON BRUSH 155, HR5000

 83 643650-4 BRUSH HOLDER CAP, 5007F  2
 84 922364-1 H.S.H. BOLT M6X40, HM1100C  4
 85 415695-0 FIX ROD, HM1100C  1
 86 687052-4 STRAIN RELIEF, 5007F  1
 87 265995-6 TAPPING SCREW 4X18, BO4556K  2
 88 416937-5 REAR COVER, HM1202C  1
 89 265995-6 TAPPING SCREW 4X18, BO4556K  2
 90 682560-0 CORD GUARD 10, HM1202C  1
 91 664471-1 CORD, 2X14X16;SJ, HM1500  1
 92 213508-7 O RING 38, HM0810B  2
 93 417576-4 SLEEVE 39, HM1202C  1

421914-4 CONTROLLER PROTECTOR, HM1202C  1
267809-5 WAVE WASHER, HM1202C  1
194683-7 HAMMER BIT GREASE 100ML, HM & HR SERIES  1
 181573-3  BIT GREASE, HR2400

824564-8 PLASTIC TOOL CASE, HM1202C  1
A-80787 BULL POINT 280 SDS-MAX, HM1100C  1
135269-8 SIDE HANDLE 82 ASS'Y, HM1203C  1
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 134885-3  SIDE HANDLE ASS'Y, HM1202C

810134-9 CAUTION LABEL, 3709  1
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